Models 34360, 34361, 34362, 34370

Parts List

DRAWING NO. 1

(]
Y]

22



Models 34360, 34361, 34362, 34370 Parts List

DRAWING NO. 1
Ref. # Part# Description Qty. Ref. # Part# Description Qty.
1 1918222 Mower Deck (Incl. Refs. 11, 12, 19) 34 1917038001 Handle Support Bracket, Left-Hand......... 1
(A) (B) (C) e 1 35 1917018001 Handle Support Bracket, Right-Hand...... 1
1918808 Mower Deck (Incl. Refs. 11, 12, 19) (D). 1 36 1723037 Hex Hd. Flange Screw, 3/8-16 x 3/4,
2 * ENQINE ..o 1 Self-Thread........cccoovveiiiiieciescee 4
3 1917072001  Support Bracket .........cccooevvvreinenncnns 1 37 1917014 Rear Axle Bearing.........ccoceoveeneenennnnne 2
4 1917045 TOrsSion SPring ........covvevevnieereinieennns 1 38 1917079 Washer/Seal, Nylon........ccccceeeeeriveennnan. 2
5 1918305 Discharge Outlet Cover (Incl. Ref. 6)...... 1 39 1918323 Pinion Gear, Right-Hand.............c........... 1
6 1918355 Decal - Rapid Attach/Warning 1 40 1909380 Shim, .016"
7 1917086 PN e 1 1909382 Shim, .062"
8 1727342 Flange Push Nut, 5/16 dia 1 41 9516 SNAP-RING v
9 1754128 Hex Hd. Flange Screw, 1/4-20 x 3/4, 42 1918322 Pinion Gear, Left-Hand............. 1
Self-Thread. (A) (B)......ccoovvvvnrriinniennn. 10 43 1918162 Decal - Blade Cutting Height.... 1
Hex Hd. Flange Screw, 1/4-20 x 3/4, 44 1909044 RoUNd PiN ..o, 2
Self-Thread. (C) (D)wevvevereicrrnicinnnenns 9 45 1917003 Transaxle PUlleY ........coocovveeeeeeriienienns 1
10 1767610 Hex Hd. Screw, 3/8-16 x 1-1/4, 46 1186309 Hex Hd. Screw, 1/4-20 X 5/8, GR. 5 ....... 1
Self-Thread. ..., 3 47 1917009001  Cable Mounting Bracket ............cc.......... 1
11 1918163 Decal - Logo (A) (B) e 1 48 9552 Hex Flange Hd. Screw, 1/4-20 x 1/2,
1918058 Decal - Logo (C) wvvvvvvvvvvvvvvvvvvvvvvivininnnnnen 1 Self-Thread. ........ccvvveeeernreerrnreenienien. 2
1918743 Decal - LOGO (D)..ooovsvvvescvcesivne 1 49 1917032 Drive Control Cable ...........cccoooocoreeen 1
12— 1739687 Decal - Danger, Hands/Feet Away... 1 50 1917037 Speed Control Cable/Lever ..................... 1
13 1918160 Decal - Warning, Belt Cover .... v 1 51 1715127 Cable CIAMP oo oo 1
14 1918223 Belt Cover (Incl. Ref. 13) .....cccevreenenee 1 52 1767754 Hex Washer Hd. Flange Screw,
15 1917088 Hex Hd. Flange Screw, 1/4-20 x 2-1/4, #10-24 X 1/2 1
Self-Thread. ........ccovevevericererieeeenn. 1 53 1764984  LeverGrp....... .. . 1
16 1917002 Discharge Outlet Baffle e 1
54 1918224 1
17 1917071 Safety Flap......cocoviriiniiiiciceee 1
55 1917074 4
18 1917073 Flap RO ..o 1 56 1909311 4
19 1918156 Decal - Danger, BBC Opening v 1 57 1917083 2
20 1918284 Rubber EXtrusion ..........cccoeeveiencnnnnne 1 ;
58 1765750 Rear Wheel/Tire Assembly ......... 2
21 1917029 Grass Catcher DOOr ..........ccccveveieercennns 1
59 1903416 Shoulder Screw, 3/8-16 x 2.42... 4
22 1917030001  Grass Catcher Frame..... e 1 . . .
60 1917012001  Deck Height Adjust Linkage........ 1
23 1918182 Grass Catcher Bag..... e 1 61 1185257 E-Cli 2
24 1917084 Mulching Plug........ccccocvveuee. v 1 62 1917010001 F- IpAIAbI """"""""""""""""""" 1
25 1917056 Side-Discharge Deflector..................... 1 ront e Ao
26 1917054 MOWET BIAAE ..o 1 63 1765740 Front Wheel/Tire ASSEmbIY .......cccouve. 2
27 1917017 Engine Pulley/Blade Coupler Assy.......... 1 64 1917015 Front AX'e_Bea“”Q """""""""""" 2
28 9928 Belleville Washer, 1/2"...........cco.cooumveeenn. 1 65 1917068 COMPIESSION SPriNG......ooossvvessvveeve 1
29 1917060 Shoulder Screw, 3/8-24 x 1.65 1 66 1917099001  Skid Plate (C) (D) ..oocovvverssvsssimsersnns 2
30 1917005 VBelt oo o 67 1911449 Pan Hd. Screw, 1/4-20 x 1/2 (C) (D) ...... 3
31 9302 Square Key, .188 x 1-1/4 ] 68 1918119 Pan Hd. Screw, 1/4-20 x1(C) (D) ......... 1
32 1746425 ROPE SEOP wvvrrevvvrerrereree 1 69 1918339 Spacer Tube, Plastic.........ccccocovvrirennnnne 1
33 1917004 TRANSAXIC ..o 1 70 1750681 Spacer, Steel (C) (D) .-vvvvvvesvvescvvsen 1

* Order parts from your local authorized engine dealer. Refer to engine/model type nameplate on engine.
A/R  As Required.

(A)  Model 34360
(B)  Model 34361
(C)  Model 34362
(D)  Model 34370



24

Parts List

Models 34360, 34361, 34362, 34370

DRAWING NO. 2




Models 34360, 34361, 34362, 34370

Parts List

DRAWING NO. 2

Ref. # Part# Description Qty. Ref. # Part# Description Qty.
1 1909647 Battery (B).....cccoeeereeieeieeeeieenenas 1 16 1917050 Bail Grip oo 1
2 1902273 Battery Charger Kit (B) .....cc.coovereennnne. 1 17 1917053001  Operator Presence Control Bail .............. 1
3 1917069 Battery Pad (B)......cccooeovrvimieriiiininnnns 1 18 1917085001  Wheel Drive Bail ..........cccoeveciinccinnnnn 1
4 1917001 Keyswitch and Wire Harness (B)........... 1 19 1917081 Operator Presence Control

4A 96520 NGV () T 2 (0L - Y N () N (2) I 1
5 1917093 Wire Harness Clip (B).....vvvvvvvvveeninnnns 1 1917098 Operator Presence Control Cable (C) ..... 1
6 1917021001  Lower Handlebar ...........cccocoovieoriennnnnns 1 20 1918161 Decal - Bail Operating Instructions......... 1
7 1917026001  Upper Handlebar ............cccceovreiinenncnnne 1 21 1917090 ROpe GUIdE......ccveeeieieieieeeeeee 1
8 1917036001  Handlebar Support Strut ..........cccceeveuennee 2 22 1186389 Hex Flange Nut, 1/4-20 ........ccccoevvenne 1
9 1763767 Handlebar Adjustment Knob................... 4 23 1917082 Throttle Control Lever/Cable (C) ............ 1

10 1177038 Ext. Tooth Lock Washer, 5/16 ................ 4 24 1917037 Speed Control Lever/Cable...................... 1
11 1731025 Curved Head Screw, 5/16-18 x 1-3/4 ..... 2 25 1917032 Drive Control Cable ........cccocveevevvecveennnne 1
12 1917087 Carriage Bolt, 5/16-18 x 1-3/4, Special... 2 26 1908677 Bushing, NYliNer.........cccoovevrnicnnnnnn 4
13 1110108 Hex Lock Nut, 3/8-16 .........cccovveririrenene 2 27 1917091 Hex Hd. Screw, M6.........cccovveivirniniinnnne 2
14 1100068 Hex Hd. Screw, 3/8-16 x 3/4, GR. 5 ....... 2 28 1917092 Hex NUt, MB ... 2
15 1763682 Cable Tie (A) (D).ecevveerreicivieecieieee, 2

1763682 Cable Tie (B) (C).vvvvvevrvrerrriririririeieiriinns 3

(A) Model 34360
(B) Model 34361
(C) Model 34362
(D) Model 34370

25





